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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 Durty CYCLE
RESULT: Passed

5.1.3 MaAXiMUM CONDUCTED AVERAGE OUTPUT POWER
RESULT: Passed

5.1.4 26DB & 99% BANDWIDTH
RESULT: Passed

5.1.5 6DB BANDWIDTH
RESULT: Passed

5.1.6 POWER DENSITY
RESULT: Passed

5.1.7 FREQUENCY STABILITY MEASUREMENT
RESULT: Passed

5.1.8 SPURIOUS EMISSION
RESULT: Passed

5.1.9 DYNAMIC FREQUENCY SELECTION
RESULT: Passed

5.2.1 MAINS CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

These attachments are integral parts of this test report:

Appendix P: Photo Documentation internal view

(File Name: 50310406 001, 50310407 001 Appendix P)

Appendix D: Test Result of Radiated Emissions
(File Name: 50310407 001 Appendix D)

Test Specifications

Table 1: Applied Standard and Test Levels

Radio

FCC CFRA47 Part 15: Subpart E Section 15.407
FCC 47CFR Part 2: Subpart J Section 2.1091
ANSI C63.10:2013

ISED RSS-247 Issue 2 Feb 2017

ISED RSS-Gen Issue 5 Apr 2018

ISED RSS-102 Issue 5 Mar 2015

KDB662911 D01 Multiple Transmitter Output v02r01
KDB662911 D02 MIMO with Cross Polarized Antenna V01
KDB447498 D01 General RF Exposure Guidance vO6

KDB789033 D02 General UNII Test Procedures New Rules v02r01

KDB905462 D02 UNII DFS Compliance Procedures New Rules V02
KDB905462 D03 UNII Clients Without Radar Detection New Rules v01r02

1.2 Decision rule of conformity

The decision rule of conformity of this test report is following the requirements of the requested
standard in the quotation, and agreed among testing laboratory and manufacturer (applicant) to exclude
the consideration of Measurement Uncertainty, unlessiitis required by the specific standard.
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2. Test Sites

2.1 Test Laboratory

TUV Rheinland Taiwan Ltd.
Taipei Testing Laboratories

11F. No.758, Sec. 4, Bade Rd., Songshan Dist.
Taipei City 105
Taiwan (R.O.C))

2.2 Test Facility
TUV Rheinland Taiwan Ltd.

AC Mains Conduction:

11F. No.758, Sec. 4, Bade Rd., Songshan Dist.
Taipei City 105

Taiwan (R.O.C.)

FCC Registration No.: 180491

IC Canada Registration No.: 9465A

Conducted Test / Radiated Test:

No. 458-18, Sec 2, Fenliao., Linkou Dist.
New Taipei City 244

Taiwan (R.O.C.)

FCC Registration No.: 226631

IC Canada Registration No.: 25563

TAF Accredited NCC Test Lab. No.:3567
TAF ISO17025 Certification effective period: 6"-May-2019 to 05t"-May-2022

TAF

Testing Laboratory

3567
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2.3 List of Test and Measurement Instruments

Table 2: List of Test and Measurement Equipment

Equipment Manufacturer Model No. Serial No. Cal. Date | Cal. Due Date
EMI Test Receiver R&S ESR7 102108 2019/4/17 2020/4/16
Spectrum Analyzer R&S FSV40 101112 2019/10/15 2020/10/15
Pre-Amplifier Agilent 8447D 2944A10772 2020/2/14 2021/2/13
Pre-Amplifier EMCI EMCO051845SE 980633 2020/2/07 2021/2/06
Pre-Amplifier EMCI EMC184045SE 980657 2020/2/07 2021/2/06
Bilog Antenna SCHWARZBECK VULB-9168 00951 2020/1/14 2021/1/13
Horn Antenna ETS-Lindgren 3117 00218930 2020/12/27 2021/12/26
Horn Antenna SCHWARZBECK BBHA 9170 00887 2019/4/12 2020/4/11
Loop Antenna EMCI LPA600 287 2019/12/20 2020/12/19
Test Software Audix e3 Ver. 9 N/A N/A
Test Cable HUBER+SUHNER SUCOFLEX 800056/4EA 2019/4/18 2020/4/17
104EA 9k~18G
SUCOFLEX
Test Cable HUBER+SUHNER 104_0k~18G 804680/4 2019/4/18 2020/4/17
SUCOFLEX
Test Cable HUBER+SUHNER 104 9k~18G MY 37202/4 2019/4/18 2020/4/17
SUCOFLEX
Test Cable HUBER+SUHNER 102EA 1G~40G 800898/2EA 2019/4/18 2020/4/17
SUCOFLEX
Test Cable HUBER+SUHNER 102EA_1G~40G 800901/2EA 2019/4/18 2020/4/17
SUCOFLEX

Test Cable HUBER+SUHNER 801027/2EA 2019/4/18 2020/4/17

102EA_1G~40G
GHT-150-40-CP-

Thermo Chamber Giant Force SD MAA1902-010 2020/2/1 2021/2/1
Signal Generator R&S SMB100A03 181335 2020/1/23 2021/1/23
Power Meter Anritsu ML2495A 1901008 2019/4/29 2020/4/28
Power Sensor Anritsu MA2411B 1725269 2019/4/29 2020/4/28
EXG-B RF Analog :
Signal Generator Agilent N5171B MY53050377 | 2019/04/22 2020/04/21
MXG-B RF Vector .
Signal Generator Agilent N5182B MY53050524 | 2019/04/22 2020/04/21
TWO"‘('fr(‘fr’ I\E/b“%twork Rohde & Schwarz ENV216 101243 2019/06/23 | 2020/06/23
Two-Line V-Network | Rohde & Schwarz ENV216 101262 2019/07/16 2020/07/16

Fischer Custom FFCC-TLISN-
Communications T4-02-09

Stabilization Network TESEQ ISN T800 51949 2020/02/25 2021/02/25
0357.8810.54-

Pulse Limiter Rohde & Schwarz ESH3-22 102102-HN | 2019/07/25 | 2020/07/25
Test Software Audix e3 Ver. 9 N/A N/A

Telecom ISN 4 Line
Impedance

101168 2020/02/03 2021/02/03
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2.4 Traceability

All measurement equipment calibrations are traceable to NML(Taiwan)/NIST(USA) or where calibration
is performed outside Taiwan, to equivalent nationally recognized standards organizations.

2.5 Calibration

Equipment requiring calibration is calibrated periodically in a suitably accredited Calibration Lab.
Additionally all equipment is verified for proper performance on a regular schedule using in house
standards or comparisons.

2.6 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements .

Table 3: Emission Measurement Uncertainty

Parameter Uncertainty
Radio Frequency i 0.1 ppm
RF power, conducted t+1.5dB

RF power density, conducted +3 dB
spurious emissions, conducted i3 dB

all emissions, radiated t+ 6 dB
Temperature +1°C
Humidity 5 %

DC and low frequency voltages 3 %
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3. General ProductInformation

3.1 Product Function and Intended Use

The EUT is a Wireless USB Device. It contains a WiFi 5G compatible module enabling the user

to communicate data through a Wireless interface.
For details refer to the User Guide, Data Sheet and Block Diagram.

3.2 System Details and Ratings

Table 4: Basic Information of EUT

Item EUT information
Kind of Equipment/Test Item | Wireless USB Device
Type Identification KC612ac, WB112ac
Brand Name Kcodes

FCCID U9XKCODES-612

Table 5: Technical Specification of EUT

Technical Specification Value

Band 1: 5180~5240MHz
Band 2: 5260~5320MHz
Band 3: 5500~5700MHz
Band 4: 5745~5825MHz

Operating Frequencies

Channel Spacing 10 MHz
24 for 20MHz bandwidth ;
Channel number 11 for 40MHz bandwidth ;
5 for 80MHz bandwidth ;
Operation Voltage 110 - 240Vac / 50 - 60Hz
Modulation 802.11a/n: OFDM (BPSK/ QPSK/ 16QAM/ 64QAM)
802.11ac: OFDM (BPSK/ QPSK/ 16QAM/ 64QAM / 256QAM,
Antenna gain 2.0dBi
802.11a: WLAN (2TX, 2RX)
Product Type 802.11n: WLAN (2TX, 2RX)
802.11ac: WLAN (2TX, 2RX)
Beamforming Mode No support

Operation Mode Client device without DFS detection
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Table 6: Channel Frequency Table
Bandwidth | Bandwidth | Bandwidth
Band Channel Frequency (MHz) 20M 40M SOM
36 5180 V
38 5190 \%
40 5200 \%
(ggg'i) 42 5210 V
44 5220 V
46 5230 \%
48 5240 V
52 5260 V
54 5270 V
U-NII-2A 56 5280 V
(Band 2) 58 5290 V
60 5300 V
62 5310 V
64 5320 V
100 5500 V
102 5510 V
104 5520 V
106 5530 V
108 5540 V
110 5550 V
112 5560 \%
UNI-2C T — s v
(Band 3)
120 5600 \%
122 5610 \%
124 5620 \%
126 5630 \%
128 5640 \%
132 5660 \%
134 5670 V
136 5680 V
140 5700 V
149 5745 V
151 5755 V
153 5765 V
U-NII-3 155 5775 V
(Band 4) 157 5785 \%
159 5795 V
161 5805 V
165 5825 V

For ISED, the channels 118 to 128 are don’t use.
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3.3 Independent Operation Modes

Basic operation modes are:
A. Transmitting
B. Receiving
C. Normal Link

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Block Diagram.

3.5 Submitted Documents

- Block Diagram

- Instruction Manual

- Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The test modes were adapted accordingly in reference to the instructions for use.

During testing, Channel and Power Controlling Software provided by the customer
was used to control the operating channel as well as the output power level. The RF
output power selection is for the setting of RF output power expected by the customer
and is going to be fixed on the firmware of the final end product.

Table 7: Table for Parameters of Test Software Setting for FCC

NCB: 20MHz NCB: 40MHz NCB: 80MHz
UNII Band Mode Mode Mode
Channel | 802.11a | 802.11an | Channel 802.11an Channel | 802.11ac
Setting Setting Setting Setting
36 25/25 25/25 38 22/22 42 18/18
Band 1 40 25/25 25/25 46 25/25
48 25/25 25/25
52 25/25 25/25 54 21/21 58 17/17
Band 2 60 25/25 25/25 62 25/25
64 25/25 25/25
100 25/25 25/25 102 13/13 106 16/16
Band 3 116 25/25 25/25 110 25/25 112 25/25
140 25/25 25/25 134 25/25
149 26/26 26/26 151 26/26 155 26/26
Band 4 157 26/26 26/26 159 26/26
165 26/25 26/25

Based on evaluation, 802.11an is in worst mode, 802.11ac20 and 802.11ac40 are cover by 802.11an20
and 802.11an40.
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Table 8: Table for Parameters of Test Software Setting for ISED
NCB: 20MHz NCB: 40MHz NCB: 80MHz
UNII Band Mode Mode Mode
Channel | 802.11a | 802.11an | Channel 802.11an | Channel | 802.1lac
Setting Setting Setting Setting
36 14/14 13/13 38 20/20 42 18/18
Band 1 40 14/14 13/13 46 20/20
48 14/14 13/13
52 25/25 25/25 54 21/21 58 | 17/17
Band 2 60 25/25 25/25 62 25/25
64 25/25 25/25
100 25/25 25/25 102 13/13 106 | 16/16
Band 3 116 25/25 25/25 110 25/25
140 25/25 25/25 134 25/25
149 26/26 26/26 151 26/26 155 | 26/26
Band 4 157 26/26 26/26 159 26/26
165 26/25 26/25
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4.2 Test Operation and Test Software

Setup for testing: Test samples are provided with LAN interface which makes it
possible to control them through a test software installed on a notebook computer.

This software MT76xxE_AP.exe was running on the laptop computer connected to the
EUT. It was used to enable the operation modes listed in section 3.3 as appropriate.

The samples were used as follows:
Sample number:A001002320-006

The modulation and bandwidth are similar for 802.11n mode for 20MHz/40MHz and
802.11ac mode for 20MHz/40MHz, therefore investigated worst case to representative
mode in test report.

Full test was applied on all test modes, but only worst case was shown.

IEEE 802.11a mode:

Band 1 Channel Low (5180MHz), Channel Mid (5200MHz) and Channel High (5240MHz) with
6Mbps data rate were chosen for full testing.

Band 2 Channel Low (5260MHz), Channel Mid (5300MHz) and Channel High (5320MHz) with
6Mbps data rate were chosen for full testing.

Band 3 Channel Low (5500MHz), Channel Mid (5580MHz) and Channel High (5700MHz) with
6Mbps data rate were chosen for full testing.

Band 4 Channel Low (5745MHz), Channel Mid (5785MHz) and Channel High (5825MHz) with
6Mbps data rate were chosen for full testing.

IEEE 802.11an HT20 mode:

Band 1 Channel Low (5180MHz), Channel Mid (5200MHz) and Channel High (5240MHz) with
MCSO/NSS1 data rate were chosen for full testing.

Band 2 Channel Low (5260MHz), Channel Mid (5300MHz) and Channel High (5320MHz) with
MCSO0/NSS1 data rate were chosen for full testing.

Band 3 Channel Low (5500MHz), Channel Mid (5580MHz) and Channel High (5700MHz) with
MCSO/NSS1 data rate were chosen for full testing.

Band 4 Channel Low (5745MHz), Channel Mid (5785MHz) and Channel High (5825MHz) with
MCSO0/NSS1 data rate were chosen for full testing.

IEEE 802.11an HT40 mode:

Band 1 Channel Low (5190MHz) and Channel High (5230MHz) with MCSO/NSS1 data rate
were chosen for full testing.

Band 2 Channel Low (5270MHz) and Channel High (5310MHz) with MCSO/NSS1 data rate
were chosen for full testing.

Band 3 Channel Low (5510MHz), Channel Mid (5550MHz) and Channel High (5670MHz) with
MCSO0/NSS1 data rate were chosen for full testing.

Band 4 Channel Low (5755MHz) and Channel High (5795MHz) with MCSO/NSS1 data rate
were chosen for full testing.
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IEEE 802.11ac VHT80 mode:

Band 1 Channel Low (5120MHz) with MCSO/NSS1 data rate were chosen for full testing.
Band 2 Channel Low (5290MHz) with MCSO/NSS1 data rate were chosen for full testing.
Band 3 Channel Low (5530MHz) and Channel High (5610MHz) with MCSO/NSS1 data rate
were chosen for full testing.

Band 4 Channel Low (5775MHz) with MCSO/NSS1 data rate were chosen for full testing.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Kind of EqQuipment Manufacturer Model Name S/N
Adapter ADAPTER TECH. ATS012T-WO050E N/A

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram
Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support Unj =

Turn Table

Ground Plane

Test Receiver

MOOOO

oaor.-.

Note: Measurements above 1 GHz are done with a table height of 1.5m

Diagram of Measurement Equipment Configuration for Mains Conduction
Measurement (if applicable)

EUT &

Support stand

LISN
80cli
{
Ground plane

Testreceive _J—l-l
R
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Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

Test W RF Cable
Receiver J EU

E

LAN Cable

NB

-

Diagram of Measurement Configuration for DFS Test

Radar Test O
Signal Generator Master
Output =
Q
I—(M— 2-Way 2.Way
Splitter/ Splitter/
ATT 30 dR I Combiner Combiner —L
O O Spectrum
uut Analyzer
{Client) {with 10 dB internal
Attenuation)
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 AntennaRequirement

RESULT: Passed

Test standard : FCC Part 15.407(a), Part 15.203,
ISED RSS-Gen 6.8, KDB662911 D02

Requirement : use of approved antennas only with directional gains that
do not exceed 6 dBi

According to the manufacturer declaration, the EUT has an antenna with a directional gain of 2.0dBi.
The antenna is a printed tracewith no possibility of replacement with a non-approved antenna by the
end-user. Therefore, the EUT is considered to comply with this provision.

Refer to EUT photo for details.
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5.1.2 Duty Cycle
RESULT: Passed

Test standard

Limit
Kind of test site

Test setup

Operation Mode
Test Channel

KDB 789033 Zero-Span Spectrum Analyzer Method,

ISED RSS-Gen Zero-Span Spectrum Analyzer

Method

None; for reporting purposes only
Shielded room / Conducted room

A

Each operation mode of band 1 of low channel

Table 9: Testresult of Duty Cycle

Mode On Time(ms) %nm+ec()r:r1 s) Duty Cycle (%) (I%uBtg/ Factor \1//;—\/'\\;' I(rlllszu)m
802.11a 2.029 2.2319 90.91 0.41 0.49
802.11an HT20 1.8841 2.1014 89.66 0.47 0.53
802.11an HT40 0.8985 1.1376 78.98 1.02 1.11
802.11ac

VHT80 0.4202 0.6608 63.60 1.97 2.38

The duty factor is 10log (1/ (Duty Cycle (%) / 100)).
Duty factor and /T minimum VBW used in radiated test items.
Test results listed in section 5.1.3 (Output Power) and 5.1.6 (PSD) have been corrected by

duty cycle.
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Test Plot of Duty Cycle
802.11a
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802.11an HT40
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5.1.3 Maximum Conducted Average Output Power

RESULT: Passed
Test standard : FCC Part 15.407(a), ISED RSS-247 6.2
Basic standard : ANSI C63.10:2013
Kind of test site : Shielded room
Test setup
Test Channel : FCC refer to the Table 7
ISED refer to the Table 8
Operation Mode : A
Ambient temperature : 20-24°C
Relative humidity : 50-65 %
Atmospheric pressure : 100-103 kPa
FCC Limit

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain
does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10
log B, where B is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W.
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ISED Limit

For the 5.15-5.25GHz, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 logi0B, dBm,
whichever power is less. B is the 99% emission bandwidth in megahertz.

For the 5.25-5.35 GHz, the maximum conducted output power shall not exceed 250 mW or 11
+ 10 log10B, dBm, whichewer is less. B is the 99% emission bandwidth in megahertz.

The maximum e.i.r.p. shall notexceed 1.0 W or 17 + 10 logi0B, dBm, whichewer is less. Bis
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater
than 500 mW shall implement TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W.

For the band 5.47-5.6GHz and 5.65-5.725GHz, the maximum conducted output power shall
not exceed 250 mW or 11 + 10 log:0B, dBm, whichewer is less.

The maximum e.i.r.p. shall notexceed 1.0 W or 17 + 10 log10B, dBm, whichewer is less. Bis
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater
than 500 mW shall implement TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W.
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Table 10: Testresult of Average Output Power for FCC

Mode Channel Frequency Average Output Power Limit
(MHz) Ant1(dBm) | Ant2(dBm) | Total (dBm) (dBm)

5180 15.37 15.68 18.54 24.00

5200 15.98 15.94 18.97 24.00

5240 15.77 15.97 18.88 24.00

5260 15.78 16.24 19.03 24.00

5300 15.83 15.95 18.90 24.00

5320 16.11 15.93 19.03 24.00

802.11a 5500 15.62 15.56 18.60 24.00
5580 14.85 14.64 17.76 24.00

5700 14.76 14.02 17.42 24.00

5745 14.94 13.28 17.20 30.00

5785 14.43 13.58 17.04 30.00

5825 14.51 12.75 16.73 30.00

5180 16.21 16.14 19.19 24.00

5200 16.69 16.92 19.82 24.00

5240 16.64 17.01 19.84 24.00

5260 16.52 17.00 19.78 24.00

5300 16.98 17.03 20.02 24.00

802.11an 5320 17.21 16.83 20.03 24.00
HT20 5500 16.15 16.31 19.24 24.00
5580 16.02 15.31 18.69 24.00

5700 15.79 14.71 18.29 24.00

5745 15.69 14.44 18.12 30.00

5785 15.52 14.28 17.95 30.00

5825 15.61 13.66 17.75 30.00

5190 15.18 15.44 18.32 24.00

5230 15.56 16.35 18.98 24.00

5270 14.76 15.03 17.91 24.00

5310 17.04 17.15 20.11 24.00

802 wan 5510 9.77 10.17 12.98 24.00
5550 16.67 16.54 19.62 24.00

5670 15.49 15.72 18.62 24.00

5755 15.98 14.23 18.20 30.00

5795 15.70 14.43 18.12 30.00

5210 13.22 13.85 16.56 24.00

80211 5290 13.16 13.00 16.09 24.00
VHTeo 5530 11.61 12.05 14.85 24.00
5610 15.64 15.31 18.49 24.00

5775 15.75 14.41 18.14 30.00
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Table 11: Testresult of Average Output Power for ISED
Channel Conducted Average Output Conducted [ EIRP EIRP
Mode Frequency S P’g\évtezr — Limit Power Limit
(MHz) (dBm) @Bm | (@Bm) (dBm) (dBm) | (dBm)
5180 9.23 9.43 12.34 - 14.34 22.24
5200 9.41 10.19 12.83 - 14.83 22.26
5240 9.83 9.90 12.88 - 14.88 22.25
5260 15.78 16.24 19.03 23.29 21.03 29.29
5300 15.83 15.95 18.90 23.29 20.90 29.29
802.11a 5320 16.11 15.93 19.03 23.26 21.03 29.26
5500 15.62 15.56 18.60 23.29 20.60 29.29
5580 14.85 14.64 17.76 23.28 19.76 29.28
5700 14.76 14.02 17.42 23.29 19.42 29.29
5745 14.94 13.28 17.20 30.00 - -
5785 14.43 13.58 17.04 30.00 - -
5825 14.51 12.75 16.73 30.00 - -
5180 9.64 10.31 13.00 - 15.00 22.48
5200 10.18 10.35 13.28 - 15.28 22.45
5240 10.12 10.80 13.48 - 15.48 22.48
5260 16.52 17.00 19.78 23.50 21.78 29.50
5300 16.98 17.03 20.02 23.51 22.02 29.51
802.11an 5320 17.21 16.83 20.03 23.50 22.03 29.50
HT20 5500 16.15 16.31 19.24 23.50 21.24 29.50
5580 16.02 15.31 18.69 23.48 20.69 29.48
5700 15.79 14.71 18.29 23.52 20.29 29.52
5745 15.69 14.44 18.12 30.00 - -
5785 15.52 14.28 17.95 30.00 - -
5825 15.61 13.66 17.75 30.00 - -
5190 13.27 13.67 16.48 - 18.48 23.00
5230 13.12 13.49 16.32 - 18.32 23.00
5270 14.76 15.03 17.91 24.00 19.91 30.00
5310 17.04 17.15 20.11 24.00 22.11 30.00
el 5510 9.77 1017 | 1298 24.00 14.98 | 30.00
5550 16.67 16.54 19.62 24.00 21.62 30.00
5670 15.49 15.72 18.62 24.00 20.62 30.00
5755 15.98 14.23 18.20 30.00 - -
5795 15.70 14.43 18.12 30.00 - -
5210 13.22 13.85 16.56 - 18.56 23.00
802.11ac 5290 13.16 13.00 16.09 24.00 18.09 30.00
VHT80 5530 11.61 12.05 14.85 24.00 16.85 30.00
5775 15.75 14.41 18.14 30.00 - -
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For 802.11a 5180MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the 16.74MHz,
So, the EIRP limit equal 22.24dBm.

For 802.11a 5200MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the 16.82MHz,
So, the EIRP limit equal 22.26dBm.

For 802.11a 5240MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the 16.78MHz,
So, the EIRP limit equal 22.25dBm.

For 802.11a 5260MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.93MHz, So, the Conducted limit equal 23.29dBm and

the EIRP limit equal 29.29dBm.

For 802.11a 5300MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.96MHz, So, the Conducted limit equal 23.29dBm and

the EIRP limit equal 29.29dBm.

For 802.11a 5320MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.84MHz, So, the Conducted limit equal 23.26dBm and

the EIRP limit equal 29.26dBm.

For 802.11a 5500MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.93MHz, So, the Conducted limit equal 23.29dBm and

the EIRP limit equal 29.29dBm.

For 802.11a 5580MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.90MHz, So, the Conducted limit equal 23.28dBm and

the EIRP limit equal 29.28dBm.

For 802.11a 5700MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP limie is

17 dBm + 10 log(B), where B is the 16.96MHz, So, the Conducted limit equal 23.29dBm and

the EIRP limit equal 29.29dBm.

For 802.11an HT20 5180MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the
17.70MHz, So, the EIRP limit equal 22.48dBm.

For 802.11an HT20 5200MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the
17.56MHz, So, the EIRP limit equal 22.45dBm.

For 802.11an HT20 5240MHz, the EIRP limitis using 10 dBm + 10 log(B), where B is the
17.70MHz, So, the EIRP limit equal 22.48dBm.

For 802.11an HT20 5260MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limie is 17 dBm + 10 log(B), where B is the 17.80MHz, So, the Conducted limit equal
23.50dBm and the EIRP limit equal 29.50dBm.

For 802.11an HT20 5300MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limieis 17 dBm + 10 log(B), where B is the 17.83MHz, So, the Conducted limit equal
23.51dBm and the EIRP limit equal 29.51dBm.

For 802.11an HT20 5320MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limieis 17 dBm + 10 log(B), where B is the 17.77MHz, So, the Conducted limit equal
23.50dBm and the EIRP limit equal 29.50dBm.

For 802.11an HT20 5500MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limieis 17 dBm + 10 log(B), where B is the 17.77MHz, So, the Conducted limit equal
23.50dBm and the EIRP limit equal 29.50dBm.

For 802.11an HT20 5580MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limie is 17 dBm + 10 log(B), where B is the 17.71MHz, So, the Conducted limit equal
23.48dBm and the EIRP limit equal 29.48dBm.

For 802.11an HT20 5700MHz, the Conducted power limit is 11 dBm+10log(B) and the EIRP
limieis 17 dBm + 10 log(B), where B is the 17.86MHz, So, the Conducted limit equal
23.52dBm and the EIRP limit equal 29.52dBm.
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5.1.4 26dB & 99% Bandwidth
RESULT: Passed

Test standard
Basic standard
Kind of test site

Test setup
Test Channel

Operation Mode

FCC Part 15.407(a), ISED RSS-247 6.2
ANSI| C63.10:2013
Conducted room

FCC refer to the Table 7
ISED refer to the Table 8
A
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Table 12: Testresult of 26dB & 99% Bandwidth for FCC

Mode Channel Frequency 26dB Banawidth (MHz) 99% Bandwidth (MHz)
(MHz) TX 1 TX 2 TX 1 TX 2

5180 20.54 20.46 16.84 16.99

5200 20.18 20.42 17.02 16.99

5240 20.22 20.18 16.96 16.96

5260 20.14 20.42 16.93 16.99

5300 20.14 20.34 16.99 16.96

5320 20.54 20.06 16.84 16.96

802.11a 5500 20.66 20.30 16.96 16.93
5580 20.22 20.66 16.90 16.90

5700 20.98 21.06 16.96 17.05

5745 16.50 16.54

5785 16.50 16.58

5825 16.50 16.54

5180 21.14 21.58 17.86 17.86

5200 21.78 21.30 17.89 17.92

5240 21.01 21.78 17.86 17.83

5260 22.42 21.42 17.80 17.86

5300 21.22 21.86 17.86 17.83

802.11an 5320 21.30 21.70 17.77 17.86
HT20 5500 20.86 21.38 17.77 17.86
5580 20.98 21.22 17.71 17.83

5700 21.70 21.66 17.86 17.89

5745 17.94 17.94

5785 17.86 18.18

5825 17.90 18.42

5190 41.40 41.56 36.36 36.20

5230 43.16 42.04 36.76 36.52

5270 41.72 41.48 36.36 36.28

5310 42.04 41.96 36.68 36.52

802, 11an 5510 41.48 41.16 36.28 36.28
HT40 5550 42.20 43.00 36.52 36.60
5670 42.12 53.79 36.52 36.92

5755 36.84 37.00

5795 37.00 37.00

5210 81.52 81.68 75.12 75.12

5290 81.68 81.68 75.12 75.12

8%‘%3‘3 5530 81.52 81.36 75.12 75.12
5610 81.84 88.23 75.44 75.44

5775 75.92 75.60
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Table 13: Testresult of 26dB & 99% Bandwidth for ISED

Mode Channel Frequency 26dB Bandwidth (MHz) 99% Bandwidth (MHz)
(MHz) TX 1 TX 2 TX 1 TX 2

5180 19.86 20.10 16.74 16.90

5200 20.22 20.14 16.90 16.82

5240 20.18 20.22 16.78 16.78

5260 20.14 20.42 16.93 16.99

5300 20.14 20.34 16.99 16.96

5320 20.54 20.06 16.84 16.96

802.11a 5500 20.66 20.30 16.96 16.93
5580 20.22 20.66 16.90 16.90

5700 20.98 21.06 16.96 17.05

5745 16.50 16.54

5785 16.50 16.58

5825 16.50 16.54

5180 20.38 20.38 17.70 17.70

5200 20.46 20.34 17.70 17.66

5240 20.30 20.38 17.70 17.70

5260 22.42 21.42 17.80 17.86

5300 21.22 21.86 17.86 17.83

802.11an 5320 21.30 21.70 17.77 17.86
HT20 5500 20.86 21.38 17.77 17.86
5580 20.98 21.22 17.71 17.83

5700 21.70 21.66 17.86 17.89

5745 17.94 17.94

5785 17.86 18.18

5825 17.90 18.42

5190 41.78 41.56 36.36 36.36

5230 41.40 41.56 36.44 36.36

5270 41.72 41.48 36.36 36.28

5310 42.04 41.96 36.68 36.52

802.11an 5510 41.48 41.16 36.28 36.28
HT40 5550 42.20 43.00 36.52 36.60
5670 42.12 53.79 36.52 36.92

5755 36.84 37.00

5795 37.00 37.00

5210 81.52 81.68 75.12 75.12

802.11ac 5290 81.68 81.68 75.12 75.12
VHT80 5530 81.52 81.36 75.12 75.12
5775 75.92 75.60
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Test Plot of 26dB Bandwidthfor FCC

802.11a 5180MHz, TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode auto FFT
@ 1Pk Max
M1[1] 6.36 dBm
10ds M1 5.1783620 GHz
m ndB 26.00 dB
PPV, 20.539000000 MHz
0 dem / Q factor 252.1
-10 dBm
ol hV
-20 dbm M i i va
AvA AT
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.178362 GHz 6.35 dBm nde down 20,539 MHz
Tl 1 5.16973 GHz -19.31 dBm ndB 26.00 dB
T2 1 5.19027 GHz -19.53 dBm Q factor 252.1
il | T ]
Date: 15.JAN.2020 22:38:55

802.11a 5180MHz, TX2

Spectrum | ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.99 dBm
d s 5.1783620 GHz
10 dBm ndB 26.00 dB
WW"‘XN\ 20.460000000 MHz
0 cbm / Q factor 253.1
-10 dBm
T1L \TQ?
-20 dBm
) A \ﬁw
2y e
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.178362 GHz £.99 dBm hndB down 20,46 MHz
T1 1 5.16973 GHz -19.75 dBm ndB 26.00 dB
T2 1 E£.19019 GHz -20.13 dBm ) factor 253.1
il | (TR
Date: 15.JAN.2020 22:36:48
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802.11a 5200MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.23 dBm
10de T 5.1993610 GHz
m ndB 26.00 dB
Y 20.180000000 MHz
@ dbm / Q factor 257.7
-10 dBm
Tvl/ \Ivz
-20 dBm W i \f/q!
0/dBm \/\v—\
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.199361 GHz 5.23 dBm hndB down 20,18 MHz
T1 1 5.18965 GHz -19.58 dBm ndB 26.00 dB
T2 1 E.20883 GHz -19.83 dBm ) factor 257.7
il | (TR
Date: 15.JAN.2020 22:39:18

802.11a 5200MHz, TX2

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.93 dBm
10ds e 5.1993210 GHz
m v ndB 26.00 dB
WM 20.420000000 MHz
@ dbm / Q factor 254.6
-10 dBm
u/ e
-20 dBm i
el
-30/ad WA
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.199321 GHz £.93 dBm hndB down 20,42 MHz
T1 1 5.18969 GHz -20.45 dBm ndB 26.00 dB
T2 1 E£.21011 GHz -20.04 dBm ) factor 254.6
il | [T ]
Date: 15.JAN.2020 22:39:43
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802.11a 5240MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.47 dBm
10ds M1 5.2383220 GHz
m ndB 26.00 dB
forom, 20.220000000 MHz
@ dbm / Q factor 259.1
-10 dBm
v g
-20 dBm r‘f( \;{
gt A vl vy
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.238322 GHz 6.47 dBm nde down 20.22 MHz
T1 1 5.23005 GHz -19.38 dBm ndB 26.00 dB
T2 1 L5.25027 GHz -19.55 dBm ) factor 259.1
il | (TR
Date: 15.JAN.2020 22:40:32

802.11a 5240MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.77 dBm
10 ds TT 5.2393210 GH=z
m nds 26.00 dB
Tl 20.180000000 MHz
0 dBm / Q factor 259.6
-10 dBm
Tl &E
-20 dBm
fwf\,fu[ W \/‘v
= {7
ﬁﬁl e Lo
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.239321 GHz 6.77 dBm ndB down 20.18 MHz
T1 1 L5.22073 GHz -18.06 dBm ndB 26.00 dB
T2 1 5£.24991 GHz -19.38 dBm Q) factor 259.6
Jil | ST (]
Date: 15.JAN.2020 22:40:13
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802.11a 5260MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.53 dBm
d M1 5.2583220 GHz
10dem ndB 26.00 dB
WMJ\ 20.140000000 MHz
@ dbm / Q factor 261.1
-10 dBm
Y g
-20 dBm N V\“
FAYAWN N
7 i KRR
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.258322 GHz 6.53 dBm nde down 20,14 MHz
T1 1 5.25005 GHz -19.43 dBm ndB 26.00 dB
T2 1 L5.27019 GHz -19.55 dBm ) factor 261.1
J1 ] (TR Y]
Date: 15.JAN.2020 22:41:33

802.11a 5260MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378ps @ ¥YBW 1MHz Mode auto FFT
® 1Pk Max
M1[1] 6.47 dBm
10 da o 5.2583620 GHz
m ndB 26.00 dB
W"’"ﬁl‘”\ 20.420000000 MHz
0 dBm /‘ Q factor 257.5
-10 dBm
Y Nz
-20 dem WW \[\W
ageh "]
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.253362 GHz £.47 dBm ndB down 20,42 MHz
T1 1 5.24985 GHz -19.61 dBém nde 26.00 dB
T2 1 5.27027 GHz -19.34 dBm Q factor 257.5
Jil | ST (]
Date: 15.JAN.2020 22:41:53
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50310407 001

802.11a 5300MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.42 dBm
10ds M1 5.2993210 GHz
m ndB 26.00 dB
WM”\ 20.140000000 MHz
0 cbm / Q factor 263.1
-10 dBm
v/ ‘e
-20 dBm
m /W\/\‘f 1] \f\%
X ]
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.299321 GHz 6.42 dBm hndB down 20,14 MHz
T1 1 5.28973 GHz -19.35 dBm ndB 26.00 dB
T2 1 E.30887 GHz -19.70 dBm ) factor 2563.1
J1 ] (TR Y]
Date: 15.JAN.2020 22:43:34

802.11a 5300MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.91 dBm
10 ds 1 5.2983620 GHz
m ndB 26.00 dB
WV"'J“’\ 20.340000000 MHz
0 dBm / Q factor 260.5
-10 dBm
Tl \L?
-20 dBm /\/\JJW U‘ i NV WJ\
g FAaWaY
m T
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.298362 GHz 6.91 dBm ndB down 20.34 MHz
T1 1 L£.280973 GHz -18.86 dBm ndB 26.00 dB
T2 1 5£.31007 GHz -19.17 dBm Q) factor 260.5
Jil | ST (]
Date: 15.JAN.2020 22:44:51
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802.11a 5320MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.20 dBm
10ds ad 5.3183220 GHz
m ndB 26.00 dB
purnain Y 20.539000000 MHz
@ dbm / Q factor 258.9
-10 dBm
W \z
=20 dam W\/\j TR
o %VV\J\;\%
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.318322 GHz 5.20 dBm hndB down 20,539 MHz
T1 1 5.30973 GHz -19.97 dBm ndB 26.00 dB
T2 1 E.33027 GGHz -19.83 dBm ) factor ZE5B.9
J1 | ANRRRERED i
Date: 15.JAN.2020 22:45:31

802.11a 5320MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.59 dBm
10 ds TT 5.3185210 GH=z
m nds 26.00 dB
frosmy o 20.060000000 MHz
0 dBm / Q factor 265.1
-10 dBm
Tvl_/ \T'E
-20 dem L/ v Sy
Wu NW W/\Mu -
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.318521 GH=z 6.53 dBm ndB down 20.06 MHz
T1 1 5£.30981 GHz -19.24 dBm ndB 26.00 dB
T2 1 5£.32987 GHz -19.17 dBm Q) factor 265.1
Jil | (T ]
Date: 15.JAN.2020 22:45:53
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802.11a 5500MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.84 dBm
10ds M1 5.4993610 GHz
m ndB 26.00 dB
jw\’m"x\ 20.659000000 MHz
@ dbm / Q factor 266.2
-10 dBm
W R
-20 dBm
N\W W \,(’X/\/\M
\’@/Eé}?/\ Lo
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.499361 GHz 6.84 dBm nde down 20,659 MHz
T1 1 5.48965 GHz -19.20 dBm ndB 26.00 dB
T2 1 L5.51031 GHz -19.23 dBm ) factor 266.2
J1 ] (TR Y]
Date: 15.JAN.2020 22:46:47

802.11a 5500MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.24 dBm
10 ds 1 5.4992810 GHz
m M nds 26.00 dB
P 20.300000000 MHz
0 dBm / Q factor 270.9
-10 dBm
¥ M
R TATAY B
] W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.499281 GHz 7.24 dBm ndB down 20.3 MHz
T1 1 5.40005 GHz -18.60 dBm ndB 26.00 dB
T2 1 L5.51035 GHz -18.87 dBm Q) factor 270.9
Jil | (T ]
Date: 15.JAN.2020 22:47:04
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802.11a 5580MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.59 dBm
10ds h1 5.5793210 GHz
m ndB 26.00 dB
WM 20.220000000 MHz
@ dbm / Q factor 275.9
-10 dBm
7 G
-20 dBm \‘)(\_\/
_3 ! W S
‘\H/\\,\H
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.579321 GHz 5.59 dBm hndB down 20,22 MHz
T1 1 5.56997 GHz -19.57 dBm ndB 26.00 dB
T2 1 E£.59019 GHz -19.20 dBm ) factor 275.9
J1 ] (TR Y]
Date: 15.JAN.2020 22:49:09

802.11a 5580MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode auto FFT
@ 1Pk Max
M1[1] 6.42 dBm
10ds M1 5.5793210 GHz
m ndB 26.00 dB
o e 20.659000000 MHz
0 dem / Q factor 270.1
-10 dBm
W e
-20 dBm /\/\_JJWHH’J or) o7
=36 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.579321 GHz 6.42 dBm nde down 20,659 MHz
Tl 1 L5.56965 GHz -19.50 dBm ndB 26.00 dB
T2 1 5.59031 GHz -19.88 dBm Q factor 270.1
) | T
Date: 15.JAN.2020 22:49:33
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802.11a 5700MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.72 dBm
10ds 1 5.6983620 GHz
m ndB 26.00 dB
W’“”\”\“M 20.979000000 MHz
@ dbm / Q factor 271.6
-10 dBm
/Iv]”/ \TVQ
-20 dBm
Evavin ]
Bm \/\(\‘ =
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.698362 GHz 6.72 dBm hndB down 20,979 MHz
T1 1 5.689371 GHz -19.42 dBm ndB 26.00 dB
T2 1 E.7103E GGHz -19.22 dBm ) factor 271.6
il | [T ]
Date: 15.JAN.2020 22:50:28

802.11a 5700MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.33 dBm
10 ds 11 5.6993210 GH=z
m ndB 26.00 dB
o LY 21.059000000 MHz
0 dBm /‘ Q factor 270.6
-10 dBm
J&‘/ \L?
-20 dBm ‘f\v\/\—/‘jw M
pag"dé‘r?j
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.699321 GHz 6.33 dBm ndB down 21.059 MHz
T1 1 5.6894E51 GHz -19.84 dBm ndB 26.00 dB
T2 1 5.710509 GHz -19.88 dBm Q) factor 270.6

J|

Date: 15.JAN.2020

22:51:01
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802.11an HT20 5180MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.82 dBm
d M1 5.1814790 GHz
10dem ndB 26.00 dB
J s ke A 21.139000000 MHz
@ dbm / Q factor 245.1
-10 dBm
/ g
-20 dBm - f"“”\uﬁ ]
W PN
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.181479 GHz 6.83 dBm nde down 21,139 MHz
T1 1 5.16969 GHz -19.17 dBm ndB 26.00 dB
T2 1 5.190829 GHz -19.12 dBm ) factor 245.1
J1 | ANRRRERED i
Date: 15.JAN.2020 22:52:36

802.11an HT20 5180MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.16 dBm
d M1 5.1828770 GHz
10 d8m ndB 26.00 dB
Fant akate il B 21.576000000 MHz
0 dBm f
/ Q factor 240.2
-10 dBm
S e
-20 dem ) < .,-V\n/\/
-20 dem \W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.1B2B77 GHz 7.16 dBm ndB down 21.578 MHz
T1 1 5.168771 GHz -158.02 dBm ndB 26.00 dB
T2 1 5.19035 GHz -18.83 dBm Q) factor 240.2
Jil | (T
Date: 15.JAN.2020 22:52:55
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802.11an HT20 5200MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dem  Offset 14.50 0B @ RBW 300 kHz
o At 30dE SWT  37.8ps @ VBW LIMHz  Made Auto FFT
@ 1Pk Max
M1[1] 6.65 dBm
10 db " 5.1987210 GHz
m ndB 26.00 dB
‘”\/‘“”“"“M B 21.778000000 MHz
@ dbm / Q factor 238.7
-10 dBm
-20 dam
b J %N\'\«/\’H
-30 dBm
40 dem
-50 dem
60 dam
70 dem
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 i £.108721 GHz 6.65 dem nde down 21.778 MHz
T1 1 5.188891 GHz -19.13 dBm ndB 26.00 dB
T2 1 £.210669 GHz -10.37 dBm Q factor 238.7
il | T (X

Date: 15.JAN.2020 22:53:37

802.11an HT20 5200MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.63 dBm
10 ds 7T 5.2011190 GH=z
m nds 26.00 dB
/"”"\J’W‘N\" 21.299000000 MHz
0 dBm f
/ Q factor 244.2
-10 dBm
W g
-20 dém A W’\/
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.201119 GHz 6.63 dBm ndB down 21.299 MHz
T1 1 5.1894E51 GHz -19.30 dBm ndB 26.00 dB
T2 1 5.210749 GHz -19.52 dBm Q) factor 244.2
Jil | (T ]

Date: 15.JAN.2020 22:53:58
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802.11an HT20 5240MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 7.22 dBm
1o i1 5.2407190 GHz
m ndB 26.00 dB
W’”’M‘m\ B 21.099000000 MHz
@ dbm / Q factor 248.4
-10 dBm
¥/ e
20 dBm .
T \/v\’"\fw
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.240719 GHz 7.22 dBm hndB down 21.099 MHz
T1 1 5.22057 GHz -18.52 dBm ndB 26.00 dB
T2 1 5.250869 GHz -158.91 dBm ) factor 248.4
J1 | ANRRRERED i
Date: 15.JAN.2020 22:54:30

802.11an HT20 5240MHz, TX2

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk May
M1[1] 5.91 dBm
10ds M1 5.2393210 GHz
m ndp 26.00 dB
/‘-\*’V\"W"“M B 21.778000000 MHz
0 dBm
/ Q factor 240.6
-10 dBm
Tvl,V/ \;?
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.239321 GHz 6.91 dBm nde down 21,778 MHz
T1 1 5.228811 GHz -19.13 dBm ndB 26.00 dB
T2 1 5.250589 GHz -19.27 dBm ) factor 240.6
J1 ] (TR Y]
Date: 15.JAN.2020 22:54:50
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802.11an HT20 5260MHz, TX1

Spectrum l:%:(
Ref Level 20,00 dm  Offset 14.50 dB & RBW 300 kHz
& Att 30de SWT 37.8 p= @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.54 dBm|
d M1 5.2592810 GHz
10 dBm ndp 26.00 dB|
-’“\f‘f"‘“M 22.418000000 MHz
o dBm /' Q factor 234.6
-10 dem
-20 dBm (e W
-30 dBm
-40 dBm
-50 dBem
-60 dem
-70 dem
CF 5.26 GHz 1001 pts Span 40.0 MHz
varker
Type | Ref | Trc | ¥-value | Y-value | Function | Function Result |
M1 1 L5.259281 GHz 5.54 dBm nde down 22.418 MHz
T1 1 5.248292 GHz -19.46 dBm ndB 26.00 dB
T2 1 5.270709 GHz -19.45 dBm Q factor 234.6
[ Ji J (T
Date: 15.JAN.2020 22:55:20

802.11an HT20 5260MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378ps @ ¥YBW 1MHz Mode auto FFT
® 1Pk Max
M1[1] 6.85 dBm
d M1 5.2593210 GH=z
10 d8m ndp 26.00 dB
WM 21.419000000 MHz
0 dBm / Q factor 245.5
-10 dBm
W e
-20 dBm & \J’ V\/
MW e
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.259321 GHz 6.85 dBm ndB down 21.419 MHz
T1 1 5.2494E51 GHz -18.37 dBm ndB 26.00 dB
T2 1 5.2708a%9 GHz -19.33 dBm Q) factor 245.5

J|

Date: 15.JAN.2020

22:55:43
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802.11an HT20 5300MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.04 dBm
d M1 5.2967630 GHz
10 d8m nds 26.00 dB
ST B 21.219000000 MHz
0 dBm f
/ Q factor 249.6
-10 dBm
B/ %
-20 dBm —
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.296763 GHz 7.04 dBm ndB down 21.219 MHz
T1 1 5.288971 GHz -19.13 dBm ndB 26.00 dB
T2 1 5£.31019 GHz -19.24 dBm Q) factor 240.6
Jil | (T ]
Date: 15.JAN.2020 22:56:22

802.11an HT20 5300MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.55 dBm
p M1 5.3011190 GHz
10 d8m nds 26.00 dB
[T B 21.858000000 MHz
0 dBm f
/ Q factor 242.5
-10 dBm
Tvlm/ \TY2
Fal
-20 dBm AV of e Lw
[ ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.301119 GHz 7.55 dBm ndB down 21.858 MHz
T1 1 5.288731 GHz -18.70 dBm ndB 26.00 dB
T2 1 5.210589 GHz -18.41 dBm Q) factor 242.5
Jil | ST (]
Date: 15.JAN.2020 22:56:58
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802.11an HT20 5320MHz,

TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.24 dBm
d M1 5.3207190 GH=z
10 d8m ndB 26.00 dB
S e T B 21.299000000 MHz
0 dBm f
/ Q factor 249.8
-10 dBm
2/ ¢
-20 dém W A
%
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.320719 GHz 7.24 dBm ndB down 21.299 MHz
T1 1 5.309411 GHz -18.88 dBm ndB 26.00 dB
T2 1 5.330709 GHz -18.88 dBm Q) factor 240.8
Jil | ST (]
Date: 15.JAN.2020 22:57:38

802.11an HT20 5320MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.35 dBm
p M1 5.3207190 GHz
10 d8m dB 26.00 dB
S s T B 21.698000000 MHz
0 dBm f
/ Q factor 245.2
-10 dBm
w/ e
-20 dem L
M T VL\JWV\/MM
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.320719 GHz 7.35 dBm ndB down 21.698 MHz
T1 1 5.309091 GHz -18.75 dBm ndB 26.00 dB
T2 1 5.330789 GHz -18.68 dBm Q) factor 245.2
Jil | (T ]
Date: 15.JAN.2020 22:57:57
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802.11an HT20 5500MHz,

TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.87 dBm
1 5.5007190 GHz
10 d8m B 26.00 dB
/\WWMM B 20.859000000 MHz
0 dBm f
/ Q factor 263.7
-10 dBm
T1 \g
-20 dBm
v W w\ﬂmmf\f-
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.500719 GHz 7.87 dBm ndB down 20.859 MHz
T1 1 5.489331 GHz -18.28 dBm ndB 26.00 dB
T2 1 L5.51019 GHz -18.09 dBm Q) factor 263.7
Jil | ST (]
Date: 15.JAN.2020 22:58:42

802.11an HT20 5500MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.35 dBm
p M1 5.5007190 GHz
10 d8m dB 26.00 dB
/‘WM Biv 21.379000000 MHz
0 dBm f
/ Q factor 257.3
-10 dBm
TY}‘/ \T‘?\f\'\
-20 dBm vy V =]
[ e
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.500719 GHz 7.35 dBm ndB down 21.379 MHz
T1 1 5.489211 GHz -18.60 dBm ndB 26.00 dB
T2 1 5.510589 GHz -18.58 dBm Q) factor 257.3
Jil | (T ]
Date: 15.JAN.2020 22:59:01




Produkte
Products

A TUVRheinland®

Prifbericht- Nr.:
Test Report No.

50310407 001

Seite 46 von 268
Page 46 of 268

802.11an HT20 5580MHz, TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBrm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 7.10 dBm
10 M1 5.5828770 GHz
m ndB 26.00 dB
fv‘"’\r")\""‘““ B 20.979000000 MHz
0 dBm
/ Q factor 266.1
-10 dBm
¥ 15
-20 dBm
‘ WN MW\M
el
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.5B2B77 GHz 7.10 dBm nde down 20,979 MHz
Tl 1 L5.56977 GHz -18.62 dBm ndB 26.00 dB
T2 1 5.590749 GHz -19.02 dBm Q factor 266.1

J| ]

Date: 15.JAN.2020

22:59:44

802.11an HT20 5580MHz, TX2

RRRERRD

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.49 dBm
d 1 5.5807190 GH=z
10 d8m nds 26.00 dB
ff""-’\/‘f\””“"* 21.219000000 MHz
0 dBm / Q factor 263.0
-10 dBm
w/ Ny
-20 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.5B0O719 GHz 6.43 dBm ndB down 21.219 MHz
T1 1 5.569331 GHz -19.58 dBm ndB 26.00 dB
T2 1 5.590549 GHz -19.62 dBm Q) factor 263.0

J| ]

Date: 15.JAN.2020

23:00:05
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802.11an HT20 5700MHz,

TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode auto FFT
@ 1Pk Max
M1[1] 7.15 dBm
M1 5.7014790 GHz
10 dem ndp 26.00 dB
et akadie B 21.698000000 MHz
0 dBm
/ Q factor 262.8
-10 dBm
-20 dBm— =y ™, ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 5.701479 GHz 7.15 dBm nde down 21.698 MHz
Tl 1 5.688891 GHz -18.75 dBm ndB 26.00 dB
T2 1 5.710589 GHz -18.95 dBm Q factor 262.8
) | T
Date: 15.JAN.2020 23:00:44

802.11an HT20 5700MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.47 dBm
d 1 5.7007190 GH=z
10 d8m nds 26.00 dB
/J\'V"\\(V\/"“""* 21.658000000 MHz
0 dBm / Q factor 263.2
-10 dBm
-20 dBm W - L"\fﬁ \‘w
-30 dBm W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.700719 GHz 6.47 dBm ndB down 21.658 MHz
T1 1 5.688771 GHz -19.63 dBm ndB 26.00 dB
T2 1 L5.71043 GHz -19.75 dBm Q) factor 263.2
Jil | ST (]
Date: 15.JAN.2020 23:01:22
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802.11an HT40 5190MHz,

TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBrm  Offset 14.50 dB @ RBW 1 MHz
|& ALt 30de SWT 1ms & ¥YBW 2 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.85 dBm
M-]. 5.1862440 GHz
10 d&m R —————y 26.00 dB
/_ Bw 41.399000000 MHz
@ dbm (Hf Q factor 125.3
-10 dBm
J 5
=20 T T o me
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.186244 GHz 8.85 dBm nde down 41,399 MHz
T1 1 5.169381 GHz -17.21 dBm ndB 26.00 dB
T2 1 5.210779 GHz -17.22 dBm ) factor 125.3
Jif ] [T ]
Date: 15.JAN.2020 23:03:21

802.11an HT40 5190MHz, TX2

Spectrum ||:|%:[
Ref Level 20.00 dBrm  Offset 14.50 dB @ RBW 1 MHz
|& ALt 30de SWT 1ms & ¥YBW 2 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.61 dBm
ML 5.1862440 GHz
10.d&m WV—»—!«——\ 26.00 dB
/f Bw 41.558000000 MHz
@ dbm / Q factor 124.8
-10 dB
) i K
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.186244 GHz 8.61 dBm nde down 41,558 MHz
T1 1 5.169301 GHz -16.93 dBm ndB 26.00 dB
T2 1 5.210B8E59 GHz -16.86 dBm ) factor 124.8
il | CNRRRRRED o
Date: 15.JAN.2020 23:04:19
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802.11an HT40 5230MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 10.15 dBm
J ML 5.2320780 GHz
10 d8m E———— [ i 26.00 dB
/- Bw 43.157000000 MHz
0 dBm / Q factor 121.2
o, ] [tk
g b,
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.232078 GHz 10.15 dBm ndB down 43.157 MHz
T1 1 5.208262 GHz -15.76 dBm ndB 26.00 dB
T2 1 5.251419 GHz -16.12 dBm Q) factor 121.2
Jil | (T ]
Date: 15.JAN.2020 23:05:49

802.11an HT40 5230MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.62 dBm
¥ 5.2282420 GHz
10 dBm T
n 26.00 dB
/. Bw 42.038000000 MHz
0 dBm / Q factor 124.4
-10 dBm “MJJ \-%\FM
szﬂ*d‘ﬁ“r#"ww [lrrteting Ry
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.228242 GHz 10.62 dBm ndB down 42.038 MHz
T1 1 5.209061 GHz -15.83 dBm ndB 26.00 dB
T2 1 5.251099 GHz -15.71 dBm Q) factor 124.4
Jil | ST (]
Date: 15.JAN.2020 23:06:28




A TUVRheinland®

Produkte
Products

Prufbericht- Nr.: 50310407 001 Seite 50 von 268

Test Report No. Page 50 of 268

802.11an HT40 5270MHz, TX1

Spectrum | |:%:[

Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 7.70 dBm
4 M1 5.2752750 GHz
10 dam ] 26.00 dB
f Bw 41.718000000 MHz
0 dBm f
/ Q factor 126.4H
-10 dBm
¥ ¥
-20 dBm W“*\ﬂv T
50 dem WM“‘
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.275275 GHz 7.70 dBm ndB down 41.718 MHz
T1 1 5.249141 GHz -17.74 dBm ndB 26.00 dB
T2 1 5.290859 GHz -18.40 dBm Q) factor 126.4

J1 | QD W

Date: 15.JAN.2020 23:07:42

802.11an HT40 5270MHz, TX2

Spectrum | |:%:[

Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz

| Att 30de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
@ 1Pk Max
MI1[1] 8.29 dBm
M1 5.2662440 GHz
10 d&m [ 26.00 dB
/] Bw 41.479000000 MHz
o derm / Q factor 127.0
-10 dém

-20de TE;J \E?
WWW WWMWM

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.27 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.266244 GHz 8.23 dBm ndB down 41.479 MHz
T1 1 5.249301 GHz -16.97 dBm ndB 26.00 dB
T2 1 5.290779 GHz -17.85 dBm Q) factor 127.0

J1 | QD W

Date: 15.JAN.2020 23:08:09
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802.11an HT40 5310MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.70 dBm
¥ 5.3083220 GHz
10 dBm
Ry i 26.00 dB
Bw 42.038000000 MHz
0 dBm / Q factor 126.3
-10 dBm W LL'\UM
Tl W M perbiorsatns] ‘M%
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.308322 GHz 10.70 dBm ndB down 42.038 MHz
T1 1 5.288981 GHz -15.23 dBm ndB 26.00 dB
T2 1 5£.331019 GHz -15.37 dBm Q) factor 126.3
Jil | (T ]
Date: 15.JAN.2020 23:09:45

802.11an HT40 5310MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 10.33 dBm
J Mt 5.3062440 GHz
10 d8m v fi 26.00 dB
/_ Bw 41.958000000 MHz
0 dBm / Q factor 126.5
-10 dBm ME’ I%
T | M'M
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.306244 GHz 10.33 dBm ndB down 41.958 MHz
T1 1 5.289141 GHz -15.37 dBm ndB 26.00 dB
T2 1 5.331099 GHz -15.69 dBm Q) factor 126.5

J|

Date: 15.JAN.2020 23:10:08
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802.11an HT40 5510MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 4.49 dBm
5.5062440 GHz
10 d8m T nds 26.00 dB
P 41.479000000 MHz
0 dBm ;’/ Q factor 132.7
-10 dBm
U/ \@
-20 dBm "J
FMI b bty \"‘“\J\Jnh pb W
i f fHi
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.506244 GHz 4.43 dBm ndB down 41.479 MHz
T1 1 5.489221 GHz -21.53 dBm ndB 26.00 dB
T2 1 5.530899 GHz -21.77 dBm Q) factor 132.7
Jil | (T ]
Date: 15.JAN.2020 23:11:22

802.11an HT40 5510MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 5.09 dBm
5.5062440 GHz
10 d8m e nds 26.00 dB
WWMT“""X"""\ 41.159000000 MHz
0 dBm / Q factor 133.8
-10 dBm
U/ \(3
-20 dBm \"1
Mﬂ?rﬁ , LI“ Sty " .uW.M L
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.506244 GHz 5.08 dBm ndB down 41.159 MHz
T1 1 5.489381 GHz -20.94 dBm ndB 26.00 dB
T2 1 5.530539 GHz -20.91 dBm Q) factor 133.8
Jil | (T ]
Date: 15.JAN.2020 23:11:46
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802.11an HT40 5550MHz, TX1

Spectrum |

(=]

Ref Level 20.00 dBm

Offset 14,50 dB & RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.74 dBm
5.5483220 GH=z
10 dBm X
n 26.00 dB
Bw 42.198000000 MHz
0 dBm / Q factor 131.5
-10 dBm wﬁ \“L\wn
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.55 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.548322 GHz 10.74 dBm ndB down 42.198 MHz
T1 1 5.528741 GHz -15.28 dBm ndB 26.00 dB
T2 1 5.570939 GHz -15.27 dBm Q) factor 131.5
Jil | (T ]
Date: 15.JAN.2020 23:13:03

802.11an HT40 5550MHz, TX2

Spectrum |

(=]

Ref Level 20.00 dBm

Offset 14,50 dB & RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.69 dBm
Y 5.5484020 GHz
10 dBm
n 26.00 dB
//v Bw 42.997000000 MHz
0 dBm )/ Q factor 129.0
-10 dBm u‘*ﬂy "\Iw,‘.
P
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.55 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.548402 GHz 10.639 dBm ndB down 42.997 MHz
T1 1 5.528001 GHz -15.61 dBm ndB 26.00 dB
T2 1 5.571898 GHz -15.78 dBm Q) factor 129.0
Jil | (T
Date: 15.JAN.2020 23:13:29
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802.11an HT40 5670MHz, TX1

Spectrum |

(=]

Ref Level 20.00 dBm

Offset 14,50 dB & RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 10.13 dBm
J Mt 5.6684020 GHz
10 d8m i i 26.00 dB
,/- Bw 42.118000000 MHz
0 dBm / Q factor 134.6
oty T ooy, Ny
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.668402 GHz 10.13 dBm ndB down 42.118 MHz
T1 1 5.648001 GHz -15.68 dBm ndB 26.00 dB
T2 1 5.691019 GHz -15.88 dBm Q) factor 134.6
Jil | (T ]
Date: 15.JAN.2020 23:14:30

802.11an HT40 5670MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14,50 dB & RBW 1 MHz
| ALt 30de SWT 1ms & VYBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 9.42 dBm
Mi 5.6684020 GHz
10 dem P 26.00 dB
/_ Bw 53.786000000 MHz
0 cBm fj Q factor 105.4
-10 dBm 1 w MTz
LA Sk [Cartione
Aem M‘\A«JMW
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.668402 GHz 9.42 dBm nde down 53.786 MHz
Tl 1 5.641149 GHz -16.768 dBm ndB 26.00 dB
T2 1 5.694935 GHz -16.70 dBm Q factor 105.4
) | T
Date: 15.JAN.2020 23:15:16
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802.11ac VHT80 5210MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 4.27 dBm
5.203450 GHz
10 d8m T nds 26.00 dB
81.520000000 MHz
0 dBm '( B i Q factor 63.8
-10 dBm f %.
2
o fLwTj iv\m
BTN, TSNP DAY FLIWL) L P |
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Tvpe| Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.20345 GHz 4.27 dBm ndB down 51.52 MHz
T1 1 5.1694 GHz -22.61 dBm ndB 26.00 dB
T2 1 L5.25092 GHz -21.48 dBm Q) factor 63.8
Jil | (T ]
Date: 15.JAN.2020 23:16:33
802.11ac VHT80 5210MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14,50 dB & RBW 1 MHz
| ALt 30de SWT 1ms & VYBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 4.21 dBm
5.203290 GHz
10 dem T ndB 26.00 dB
(IR B A 81.680000000 MHz
o
o dBm / m 63.7
-10 dBm I X
2
-20 dBm L ‘\M
NIRRT MtetatngL g B e
eI by et R
T
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 L5.20329 GHz 4.21 dBm nde down 81.68 MHz
Tl 1 5.16924 GHz -22.85 dBm ndB 26.00 dB
T2 1 5.25092 GHz -21.78 dBm Q factor 63.7
il | T ]
Date: 15.JAN.2020 23:16:53
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802.11ac VHT80 5290MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 3.65 dBm
5.291920 GHz
10 d8m T nds 26.00 dB
|| 81.680000000 MHz
/ Q factor 64.8
-10 dBm f {
2
-20 dBm . ‘i)\f\
an 4B T N
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.20192 GHz 3.65 dBm ndB down 51.68 MHz
T1 1 5.24024 GHz -22.82 dBm ndB 26.00 dB
T2 1 5.33092 GHz -21.69 dBm Q) factor 64.8
Jil | (T
Date: 15.JAN.2020 23:17:37

802.11ac VHTB80 5290MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14,50 dB & RBW 1 MHz
| ALt 30de SWT 1ms & VYBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 4.20 dBm
d 5.283290 GHz
10 dzm T ndB 26.00 dB
P P, A 81.680000000 MHz
0 dem / Q factor 64.7
-10 dBm
-20 dBm
S R = Lt btz Frebrtptpeat
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 L£.28320 GHz 4.20 dBm nde down 81.68 MHz
Tl 1 5.24924 GHz -21.91 dBm ndB 26.00 dB
T2 1 5.33092 GHz -21.04 dBm Q factor 64,7
il | T
Date: 15.JAN.2020 23:17:57
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802.11ac VHT80 5530MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 4.02 dBm
5.523450 GHz
10 dam TT nde 26.00 dB
IS N . 81.520000000 MHz
0 dBm / Q factor 67.8
-10 dBm
-20 dBm ‘i\n‘
T ot I FPPPRIN
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.52345 GHz 4.02 dBm ndB down 51.52 MHz
T1 1 5.4894 GHz -21.66 dBm ndB 26.00 dB
T2 1 L5.57092 GHz -22.268 dBm Q) factor 67.8
Jil | ST (]
Date: 15.JAN.2020 23:18:48

802.11ac VHT80 5530MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 1 MHz
| ALt 30de SWT 1ms & VYBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.85 dBm
5.523290 GHz
10 dam ) ndB 26.00 dB
81.360000000 MHz
T e s
0 dem / % 67.9
-10 dBm I g‘
-20 dBm m:—jr =
| et e g g KWAMLL_AI | -
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 L5.52320 GHz 3.85 dBm nde down 81.36 MHz
Tl 1 5.4894 GHz -22.28 dBm ndB 26.00 dB
T2 1 5.57076 GHz -22.14 dBm Q factor 67.9
il | T ]
Date: 15.JAN.2020 23:19:11




Produkte
Products

A TUVRheinland®

Prifbericht- Nr.:
Test Report No.

50310407 001

Seite 58 von 268
Page 58 of 268

802.11ac VHT80 5610MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 7.67 dBm
p 1 5.603290 GHz
10 dBm [ — dB 26.00 dB
Lot gt T}
("‘N'" Bw 81.840000000 MHz
0 dBm
fj Q factor 68.5
-10 dBm
3 ?
20 der IU‘U‘LU‘IU N - “wnWWW“
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.60329 GHz 7.67 dBm ndB down 51.84 MHz
T1 1 L5.56024 GHz -18.06 dBm ndB 26.00 dB
T2 1 L5.65108 GHz -18.40 dBm Q) factor 68.5
Jil | (T ]
Date: 15.JAN.2020 23:21:16

802.11ac VHT80 5610MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 1 MHz
| ALt 30de SWT 1ms @ VYBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 7.84 dBm
M1 5.603200 GHz
10 dam R ndB 26.00 dB
oo e T
w 88.230000000 MHz
0 dem {/"" Q factor 63.5
-10 dBm
W k:f
90 B ety Moty
WMM
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5£.60329 GHz 7.84 dBm ndB down 88.23 MHz
T1 1 5£.56317 GHz -17.98 dBm nde 26.00 dB
T2 1 5.6514 GHz -18.78 dBm Q factor 63.5
il | T ]
Date: 15.JAN.2020 23:21:37
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50310407 001

Test Plot of 26dB Bandwidthfor ISED

802.11a 5180MHz, TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.00 dB & RBW 300 kHz
| ALt 30de SWT 37.8ps @ YVBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 1.27 dBm
5.1783620 GHz
10 dam o ndB 26.00 dB
¥ Bw 19.860000000 MHz
0 dBm =
A 5} rut.rul“-\,wv‘\ 260.7
-10 dBm / \
-20 dBm Tf/ \TK
-30 dBm \(\ﬂ
- o o PRI e .
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.178362 GHz 1.27 dBm ndB down 19.86 MHz
T1 1 5£.17013 GHz -24.63 dBm nde 26.00 dB
T2 1 5.18898 GHz -24.60 dBm Q factor 260.7
il | T ]
Date: 2.MAR.2020 16:21:11

802.11a 5180MHz, TX2

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk May
M1[1] 1.81 dBm
5.1783620 GHz
10 dBm L ndB 26.00 dB
¥ Bw 20.100000000 MHz
0 cBm b = W 257.6
-10 dBm / \
-20 dBm Tj}‘ Q—K
-30 dBm
40 e oy
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.178362 GHz 1.81 dBm nde down 20,1 MHz
T1 1 5.16997 GHz -24.35 dBm ndB 26.00 dB
T2 1 5£.19007 GHz -24.23 dBm ) factor 257.6
J1 ] (TR Y]
Date: 2.MAR.2020 16:18:49
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802.11a 5200MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] ~2.51 dBm
5.1983620 GHz
10 d&m ndB 26.00 dB
M1 Bw 20.220000000 MHz
@ dbm Q factor 257.1
-10 dBm / \
-20 dBm
T/ e
-30 dBm
= A \v,rwu’\v\H\w‘”w/ \,NDJ\\MWWM
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5£.198362 GHz -2.51 dBm nde down 20.22 MHz
T1 1 5.18985 GHz -28.47 dBm ndB 26.00 dB
T2 1 5£.21007 GHz -2B.46 dBm ) factor 257.1
J1 ] (TR Y]
Date: 2.MAR.2020 16:12:19

802.11a 5200MHz, TX2

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk May
M1[1] 2.21 dBm
5.1993210 GHz
10 dem 1 ndB 26.00 dB
Bw 20.140000000 MHz
0dBm b JNESY.
acto 258.2
-10 dBm / \
-20 dBm }} %
-30 dBm \'\\/ \(\f
[t b ™| P L Pl
e o S e
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.199321 GHz 2.21 dBm nde down 20,14 MHz
T1 1 5.18993 GHz -23.77 dBm ndB 26.00 dB
T2 1 5£.21007 GHz -23.83 dBm ) factor 25B.2
J1 ] (TR Y]
Date: 2.MAR.2020 16:16:53
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802.11a 5240MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk May
M1[1] 1.21 dBm
5.2376420 GHz
10 dBm i ndB 26.00 dB
b4 Bw 20.180000000 MHz
@ dbm o ‘M 259.5
-10 dBm / \
-20 dBm y Yﬂ
-30 dBm W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.237642 GHz 1.21 dBm nde down 20.18 MHz
T1 1 5.22093 GHz -24.91 dBm ndB 26.00 dB
T2 1 L5.25011 GHz -24.68 dBm ) factor 250.5
il | (TR
Date: 2.MAR.2020 16:10:28

802.11a 5240MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.00 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 1.43 dBm
5.2384020 GHz
10 d8m e nds 26.00 dB
4 Bw 20.220000000 MHz
0 dBm T tffﬁfmﬁw\\ 250.1
-10 dBm / \
-20 dBm '}} ﬁ
-30 dBm M\_\/
'\J"M [V IO P e
ElgEmEa
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.238402 GHz 1.43 dBm ndB down 20.22 MHz
T1 1 L5.22007 GHz -24.34 dBm ndB 26.00 dB
T2 1 5.25019 GHz -24.68 dBm Q) factor 259.1
Jil | (T
Date: 2.MAR.2020 16:08:45
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802.11a 5260MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.53 dBm
d M1 5.2583220 GHz
10dem ndB 26.00 dB
WMJ\ 20.140000000 MHz
@ dbm / Q factor 261.1
-10 dBm
Y g
-20 dBm N V\“
FAYAWN N
7 i KRR
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.258322 GHz 6.53 dBm nde down 20,14 MHz
T1 1 5.25005 GHz -19.43 dBm ndB 26.00 dB
T2 1 L5.27019 GHz -19.55 dBm ) factor 261.1
J1 ] (TR Y]
Date: 15.JAN.2020 22:41:33

802.11a 5260MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378ps @ ¥YBW 1MHz Mode auto FFT
® 1Pk Max
M1[1] 6.47 dBm
10 da o 5.2583620 GHz
m ndB 26.00 dB
W"’"ﬁl‘”\ 20.420000000 MHz
0 dBm /‘ Q factor 257.5
-10 dBm
Y Nz
-20 dem WW \[\W
ageh "]
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.253362 GHz £.47 dBm ndB down 20,42 MHz
T1 1 5.24985 GHz -19.61 dBém nde 26.00 dB
T2 1 5.27027 GHz -19.34 dBm Q factor 257.5
Jil | ST (]
Date: 15.JAN.2020 22:41:53
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802.11a 5300MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.42 dBm
10ds M1 5.2993210 GHz
m ndB 26.00 dB
WM”\ 20.140000000 MHz
0 cbm / Q factor 263.1
-10 dBm
v/ ‘e
-20 dBm
m /W\/\‘f 1] \f\%
X ]
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.299321 GHz 6.42 dBm hndB down 20,14 MHz
T1 1 5.28973 GHz -19.35 dBm ndB 26.00 dB
T2 1 E.30887 GHz -19.70 dBm ) factor 2563.1
J1 ] (TR Y]
Date: 15.JAN.2020 22:43:34

802.11a 5300MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.91 dBm
10 ds 1 5.2983620 GHz
m ndB 26.00 dB
WV"'J“’\ 20.340000000 MHz
0 dBm / Q factor 260.5
-10 dBm
Tl \L?
-20 dBm /\/\JJW U‘ i NV WJ\
g FAaWaY
m T
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.298362 GHz 6.91 dBm ndB down 20.34 MHz
T1 1 L£.280973 GHz -18.86 dBm ndB 26.00 dB
T2 1 5£.31007 GHz -19.17 dBm Q) factor 260.5
Jil | ST (]
Date: 15.JAN.2020 22:44:51
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802.11a 5320MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.20 dBm
10ds ad 5.3183220 GHz
m ndB 26.00 dB
purnain Y 20.539000000 MHz
@ dbm / Q factor 258.9
-10 dBm
W \z
=20 dam W\/\j TR
o %VV\J\;\%
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.318322 GHz 5.20 dBm hndB down 20,539 MHz
T1 1 5.30973 GHz -19.97 dBm ndB 26.00 dB
T2 1 E.33027 GGHz -19.83 dBm ) factor ZE5B.9
J1 | ANRRRERED i
Date: 15.JAN.2020 22:45:31

802.11a 5320MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.59 dBm
10 ds TT 5.3185210 GH=z
m nds 26.00 dB
frosmy o 20.060000000 MHz
0 dBm / Q factor 265.1
-10 dBm
Tvl_/ \T'E
-20 dem L/ v Sy
Wu NW W/\Mu -
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.318521 GH=z 6.53 dBm ndB down 20.06 MHz
T1 1 5£.30981 GHz -19.24 dBm ndB 26.00 dB
T2 1 5£.32987 GHz -19.17 dBm Q) factor 265.1
Jil | (T ]
Date: 15.JAN.2020 22:45:53
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802.11a 5500MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm  Offset 14.50 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.84 dBm
10ds M1 5.4993610 GHz
m ndB 26.00 dB
jw\’m"x\ 20.659000000 MHz
@ dbm / Q factor 266.2
-10 dBm
W R
-20 dBm
N\W W \,(’X/\/\M
\’@/Eé}?/\ Lo
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.499361 GHz 6.84 dBm nde down 20,659 MHz
T1 1 5.48965 GHz -19.20 dBm ndB 26.00 dB
T2 1 L5.51031 GHz -19.23 dBm ) factor 266.2
J1 ] (TR Y]
Date: 15.JAN.2020 22:46:47

802.11a 5500MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.24 dBm
10 ds 1 5.4992810 GHz
m M nds 26.00 dB
P 20.300000000 MHz
0 dBm / Q factor 270.9
-10 dBm
¥ M
R TATAY B
] W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.499281 GHz 7.24 dBm ndB down 20.3 MHz
T1 1 5.40005 GHz -18.60 dBm ndB 26.00 dB
T2 1 L5.51035 GHz -18.87 dBm Q) factor 270.9
Jil | (T ]
Date: 15.JAN.2020 22:47:04
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802.11a 5580MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.59 dBm
10ds h1 5.5793210 GHz
m ndB 26.00 dB
WM 20.220000000 MHz
@ dbm / Q factor 275.9
-10 dBm
7 G
-20 dBm \‘)(\_\/
_3 ! W S
‘\H/\\,\H
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.579321 GHz 5.59 dBm hndB down 20,22 MHz
T1 1 5.56997 GHz -19.57 dBm ndB 26.00 dB
T2 1 E£.59019 GHz -19.20 dBm ) factor 275.9
J1 ] (TR Y]
Date: 15.JAN.2020 22:49:09

802.11a 5580MHz, TX2

Spectrum | ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode auto FFT
@ 1Pk Max
M1[1] 6.42 dBm
10ds M1 5.5793210 GHz
m ndB 26.00 dB
o e 20.659000000 MHz
0 dem / Q factor 270.1
-10 dBm
W e
-20 dBm /\/\_JJWHH’J or) o7
=36 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.579321 GHz 6.42 dBm nde down 20,659 MHz
Tl 1 L5.56965 GHz -19.50 dBm ndB 26.00 dB
T2 1 5.59031 GHz -19.88 dBm Q factor 270.1
) | T
Date: 15.JAN.2020 22:49:33
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802.11a 5700MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.50 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.72 dBm
10ds 1 5.6983620 GHz
m ndB 26.00 dB
W’“”\”\“M 20.979000000 MHz
@ dbm / Q factor 271.6
-10 dBm
/Iv]”/ \TVQ
-20 dBm
Evavin ]
Bm \/\(\‘ =
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.698362 GHz 6.72 dBm hndB down 20,979 MHz
T1 1 5.689371 GHz -19.42 dBm ndB 26.00 dB
T2 1 E.7103E GGHz -19.22 dBm ) factor 271.6
il | [T ]
Date: 15.JAN.2020 22:50:28

802.11a 5700MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.33 dBm
10 ds 11 5.6993210 GH=z
m ndB 26.00 dB
o LY 21.059000000 MHz
0 dBm /‘ Q factor 270.6
-10 dBm
J&‘/ \L?
-20 dBm ‘f\v\/\—/‘jw M
pag"dé‘r?j
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.699321 GHz 6.33 dBm ndB down 21.059 MHz
T1 1 5.6894E51 GHz -19.84 dBm ndB 26.00 dB
T2 1 5.710509 GHz -19.88 dBm Q) factor 270.6

J|

Date: 15.JAN.2020

22:51:01
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802.11an HT20 5180MHz, TX1

Spectrum ||:|%:[
Ref Level 20.00 dBm Offset 14.00 dB & RBW 200 kHz
|& ALt 30 de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 2.07 dBm
5.1814790 GHz
10 d&m w1 ndB 26.00 dB
Bwr 20.380000000 MHz
@ dbm /"'W\N = MMA@H&W\N\ 254.2
-10 dBm / \V
-20 dBm — K
-30 dBm H\\/ \/_/\
e | VA iy
dsinS
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.181479 GHz 2.07 dBm hndB down 20,38 MHz
T1 1 5.16981 GHz -23.86 dBm ndB 26.00 dB
T2 1 E£.19019 GHz -24.01 dBm ) factor 254.2
J1 ] (TR Y]
Date: 2.MAR.2020 15:53:07

802.11an HT20 5180MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.00 dB @ RBW 300 kHz
j= Att 30 de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 2.32 dBm
d 5.1791210 GH=z
10 dBm e nde 26.00 dB
By 20.380000000 MHz
o dBm / T e o factor 254.1
-10 dBm 1/ \T
-20 dem T \\
-30 dBm P’\j \_f\
fre T
[ e
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.179121 GHz 2.32 dBm ndB down 20.38 MHz
T1 1 5£.16981 GHz -23.63 dBm ndB 26.00 dB
T2 1 5.19019 GHz -23.74 dBm Q) factor 2541
Jil | (T ]
Date: 2.MAR.2020 15:58:03
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802.11an HT20 5200MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 1.77 dBm
5.2014790 GHz
10 dBm w1 ndB 26.00 dB
_X Bw 20.460000000 MHz
@ dbm /»W Rl e e MW\ 254.2
-10 dBm / \r
-20 dBm -}1’ K
-30 dBm ‘J\/‘ \/\
e A Vaeilie TSN
- Bm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.201479 GHz 1,77 dBm nde down 20.46 MHz
T1 1 5.18977 GHz -24.21 dBm ndB 26.00 dB
T2 1 5.21023 GHz -24.27 dBm ) factor 254.2
J1 ] (TR Y]
Date: 2.MAR.2020 15:43:43

802.11an HT20 5200MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.00 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 2.70 dBm
d 5.2028770 GHz
10 d8m winds 26.00 dB
w 20.340000000 MHz
0 dBm / — ALl Shaera 255.8
-10 dBm / \r
-20 dem }, \i
-30 dBm /’d \f\
WMK\H T maats WA
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.202B77 GHz 2.70 dBm ndB down 20.34 MHz
T1 1 5.18977 GHz -23.14 dBm ndB 26.00 dB
T2 1 5£.21011 GHz -23.48 dBm Q) factor 255.8
Jil | ST (]
Date: 2.MAR.2020 15:42:51




Produkte
Products

TUVRheinland®

Prifbericht- Nr.:
Test Report No.

50310407 001

Seite 70 von 268
Page 70 of 268

802.11an HT20 5240MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 2.66 dBm
5.2422780 GHz
10 dBm w1 ndB 26.00 dB
Bw 20.300000000 MHz
0dem - n e mln
Q 0 258.2
-10 dBm 1/ \r
-20 dBm }, K
-30 dBm ,_\_L/ \/—‘,\
i sl WWM
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 5.242278 GHz 2.66 dBm nde down 20,3 MHz
T1 1 5.220989 GHz -23.36 dBm ndB 26.00 dB
T2 1 L5.25019 GHz -23.36 dBm ) factor 25B.2
J1 | ANRRRERED i
Date: 2.MAR.2020 15:41:04

802.11an HT20 5240MHz, TX2

Spectrum | ||:|%:[
Ref Level 20.00 dBm  Offset 14.00 dB @ RBW 300 kHz
|& ALt 30de SWT 378 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 2.85 dBm
5.2414790 GHz
10 d&m M1 ndB 26.00 dB
Bw 20.380000000 MHz
0 c@m / PSS R afacter 257.2
-10 dBm ]/ \Tr
20 dBm }. K
-30 dBm ,-/\j
\—'\,\/‘\J’r‘\/ WWWMW
-40dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5.241479 GHz 2.85 dBm nde down 20.38 MHz
T1 1 5.220989 GHz -23.11 dBm ndB 26.00 dB
T2 1 L5.25027 GHz -23.27 dBm ) factor 257.2
J1 ] (TR Y]
Date: 2.MAR.2020 15:35:53
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802.11an HT20 5260MHz, TX1

Spectrum l:%:(
Ref Level 20,00 dm  Offset 14.50 dB & RBW 300 kHz
& Att 30de SWT 37.8 p= @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 6.54 dBm|
d M1 5.2592810 GHz
10 dBm ndp 26.00 dB|
-’“\f‘f"‘“M 22.418000000 MHz
o dBm /' Q factor 234.6
-10 dem
-20 dBm (e W
-30 dBm
-40 dBm
-50 dBem
-60 dem
-70 dem
CF 5.26 GHz 1001 pts Span 40.0 MHz
varker
Type | Ref | Trc | ¥-value | Y-value | Function | Function Result |
M1 1 L5.259281 GHz 5.54 dBm nde down 22.418 MHz
T1 1 5.248292 GHz -19.46 dBm ndB 26.00 dB
T2 1 5.270709 GHz -19.45 dBm Q factor 234.6
[ Ji J (T
Date: 15.JAN.2020 22:55:20

802.11an HT20 5260MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378ps @ ¥YBW 1MHz Mode auto FFT
® 1Pk Max
M1[1] 6.85 dBm
d M1 5.2593210 GH=z
10 d8m ndp 26.00 dB
WM 21.419000000 MHz
0 dBm / Q factor 245.5
-10 dBm
W e
-20 dBm & \J’ V\/
MW e
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.259321 GHz 6.85 dBm ndB down 21.419 MHz
T1 1 5.2494E51 GHz -18.37 dBm ndB 26.00 dB
T2 1 5.2708a%9 GHz -19.33 dBm Q) factor 245.5

J|

Date: 15.JAN.2020

22:55:43
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802.11an HT20 5300MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.04 dBm
d M1 5.2967630 GHz
10 d8m nds 26.00 dB
ST B 21.219000000 MHz
0 dBm f
/ Q factor 249.6
-10 dBm
B/ %
-20 dBm —
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.296763 GHz 7.04 dBm ndB down 21.219 MHz
T1 1 5.288971 GHz -19.13 dBm ndB 26.00 dB
T2 1 5£.31019 GHz -19.24 dBm Q) factor 240.6
Jil | (T ]
Date: 15.JAN.2020 22:56:22

802.11an HT20 5300MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.55 dBm
p M1 5.3011190 GHz
10 d8m nds 26.00 dB
[T B 21.858000000 MHz
0 dBm f
/ Q factor 242.5
-10 dBm
Tvlm/ \TY2
Fal
-20 dBm AV of e Lw
[ ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.3 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.301119 GHz 7.55 dBm ndB down 21.858 MHz
T1 1 5.288731 GHz -18.70 dBm ndB 26.00 dB
T2 1 5.210589 GHz -18.41 dBm Q) factor 242.5
Jil | ST (]
Date: 15.JAN.2020 22:56:58
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802.11an HT20 5320MHz,

TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.24 dBm
d M1 5.3207190 GH=z
10 d8m ndB 26.00 dB
S e T B 21.299000000 MHz
0 dBm f
/ Q factor 249.8
-10 dBm
2/ ¢
-20 dém W A
%
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.320719 GHz 7.24 dBm ndB down 21.299 MHz
T1 1 5.309411 GHz -18.88 dBm ndB 26.00 dB
T2 1 5.330709 GHz -18.88 dBm Q) factor 240.8
Jil | ST (]
Date: 15.JAN.2020 22:57:38

802.11an HT20 5320MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.35 dBm
p M1 5.3207190 GHz
10 d8m dB 26.00 dB
S s T B 21.698000000 MHz
0 dBm f
/ Q factor 245.2
-10 dBm
w/ e
-20 dem L
M T VL\JWV\/MM
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.320719 GHz 7.35 dBm ndB down 21.698 MHz
T1 1 5.309091 GHz -18.75 dBm ndB 26.00 dB
T2 1 5.330789 GHz -18.68 dBm Q) factor 245.2
Jil | (T ]
Date: 15.JAN.2020 22:57:57
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802.11an HT20 5500MHz,

TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.87 dBm
1 5.5007190 GHz
10 d8m B 26.00 dB
/\WWMM B 20.859000000 MHz
0 dBm f
/ Q factor 263.7
-10 dBm
T1 \g
-20 dBm
v W w\ﬂmmf\f-
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.500719 GHz 7.87 dBm ndB down 20.859 MHz
T1 1 5.489331 GHz -18.28 dBm ndB 26.00 dB
T2 1 L5.51019 GHz -18.09 dBm Q) factor 263.7
Jil | ST (]
Date: 15.JAN.2020 22:58:42

802.11an HT20 5500MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 7.35 dBm
p M1 5.5007190 GHz
10 d8m dB 26.00 dB
/‘WM Biv 21.379000000 MHz
0 dBm f
/ Q factor 257.3
-10 dBm
TY}‘/ \T‘?\f\'\
-20 dBm vy V =]
[ e
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.500719 GHz 7.35 dBm ndB down 21.379 MHz
T1 1 5.489211 GHz -18.60 dBm ndB 26.00 dB
T2 1 5.510589 GHz -18.58 dBm Q) factor 257.3
Jil | (T ]
Date: 15.JAN.2020 22:59:01
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802.11an HT20 5580MHz, TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBrm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 7.10 dBm
10 M1 5.5828770 GHz
m ndB 26.00 dB
fv‘"’\r")\""‘““ B 20.979000000 MHz
0 dBm
/ Q factor 266.1
-10 dBm
¥ 15
-20 dBm
‘ WN MW\M
el
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 5.5B2B77 GHz 7.10 dBm nde down 20,979 MHz
Tl 1 L5.56977 GHz -18.62 dBm ndB 26.00 dB
T2 1 5.590749 GHz -19.02 dBm Q factor 266.1

J| ]

Date: 15.JAN.2020

22:59:44

802.11an HT20 5580MHz, TX2

RRRERRD

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.49 dBm
d 1 5.5807190 GH=z
10 d8m nds 26.00 dB
ff""-’\/‘f\””“"* 21.219000000 MHz
0 dBm / Q factor 263.0
-10 dBm
w/ Ny
-20 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.58 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.5B0O719 GHz 6.43 dBm ndB down 21.219 MHz
T1 1 5.569331 GHz -19.58 dBm ndB 26.00 dB
T2 1 5.590549 GHz -19.62 dBm Q) factor 263.0

J| ]

Date: 15.JAN.2020

23:00:05
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802.11an HT20 5700MHz,

TX1

Spectrum ||:|v:|:[
Ref Level 20.00 dBm  Offset 14.50 dB & RBW 300 kHz
| ALt 30de SWT 37.8 ps @ VBW 1 MHz Mode auto FFT
@ 1Pk Max
M1[1] 7.15 dBm
M1 5.7014790 GHz
10 dem ndp 26.00 dB
et akadie B 21.698000000 MHz
0 dBm
/ Q factor 262.8
-10 dBm
-20 dBm— =y ™, ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 5.701479 GHz 7.15 dBm nde down 21.698 MHz
Tl 1 5.688891 GHz -18.75 dBm ndB 26.00 dB
T2 1 5.710589 GHz -18.95 dBm Q factor 262.8
) | T
Date: 15.JAN.2020 23:00:44

802.11an HT20 5700MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 300 kHz
j= Att 30de SWT 378 ps @ YBW 1 MHz  Mode Auto FFT
® 1Pk Max
M1[1] 6.47 dBm
d 1 5.7007190 GH=z
10 d8m nds 26.00 dB
/J\'V"\\(V\/"“""* 21.658000000 MHz
0 dBm / Q factor 263.2
-10 dBm
-20 dBm W - L"\fﬁ \‘w
-30 dBm W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.700719 GHz 6.47 dBm ndB down 21.658 MHz
T1 1 5.688771 GHz -19.63 dBm ndB 26.00 dB
T2 1 L5.71043 GHz -19.75 dBm Q) factor 263.2
Jil | ST (]
Date: 15.JAN.2020 23:01:22
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802.11an HT40 5190MHz, TX1

Spectrum | ||:|%:[
Ref Level 20.00 dBrm  Offset 14.00 dB @ RBW 1 MHz
& Att 30de SWT 1ms & ¥YBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 7.97 dBm
M1 5.1959140 GHz
10 dem e dp 26.00 dB
//_ Bw 41.479000000 MHz
0 dBm
/ Q factor 125.3
-10 dBm
i ¢
-20 dBm M
-30 dBm W@
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 5.195914 GHz 7.97 dBm nde down 41,479 MHz
T1 1 5.169221 GHz -18.18 dBm ndB 26.00 dB
T2 1 5.210899 GHz -18.17 dBm ) factor 125.3
il | CNRRRRRED o
Date: 2.MAR.2020 15:31:12
802.11an HT40 5190MHz, TX2

Spectrum ||:|%:[
Ref Level 20.00 dBrm  Offset 14.00 dB @ RBW 1 MHz
|& ALt 30de SWT 1ms & ¥YBW 2 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.15 dBm
M1 5.1919180 GHz
10 d&m I ———— 26.00 dB
/_ Bw 41.558000000 MHz
0 dBm
/ Q factor 124.9
-10 dBm
i ¥
-20 dBm hkl/
byt bt gl
gt i M
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-wvalue | ¥-value | __Function | Function Result |
M1 1 5£.191918 GHz 8.15 dBm nde down 41,558 MHz
T1 1 5.169301 GHz -17.98 dBm ndB 26.00 dB
T2 1 5.210B8E59 GHz -18.06 dBm ) factor 124.9
Jif ] [T ]
Date: 2.MAR.2020 15:34:36
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802.11an HT40 5230MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dém  Offset 14.00 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 8.86 dBm
M1 5.2352750 GHz
10 dém IR W— 26.00 dB
f Bw 41.399000000 MHz
0 dBm f
/( Q factor 126.5
-10 dBm
7 %
-20 dBm M ]M.,L
iy I
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.235275 GHz 8.86 dBm ndB down 41.399 MHz
T1 1 5.2094461 GHz -17.10 dBm ndB 26.00 dB
T2 1 5.250859 GHz -17.88 dBm Q) factor 126.5
Jil | ST (]
Date: 2.MAR.2020 15:25:27

802.11an HT40 5230MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.00 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 8.37 dBm
r1 5.2281620 GHz
10 dBm WMM—’\ 26.00 dB
/_ Bw 41.558000000 MHz
0 dBm
/ Q factor 125.8
-10 dBm
7 §
-20 dBm r\,»\(f/ m
WMW
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.228162 GHz 8.37 dBm ndB down 41.558 MHz
T1 1 5.209301 GHz -17.53 dBm ndB 26.00 dB
T2 1 5.250859 GHz -17.88 dBm Q) factor 125.8
Jil | (T ]
Date: 2.MAR.2020 15:24:02
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802.11an HT40 5270MHz, TX1

Spectrum | |:%:[

Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 7.70 dBm
4 M1 5.2752750 GHz
10 dam ] 26.00 dB
f Bw 41.718000000 MHz
0 dBm f
/ Q factor 126.4H
-10 dBm
¥ ¥
-20 dBm W“*\ﬂv T
50 dem WM“‘
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.275275 GHz 7.70 dBm ndB down 41.718 MHz
T1 1 5.249141 GHz -17.74 dBm ndB 26.00 dB
T2 1 5.290859 GHz -18.40 dBm Q) factor 126.4

J1 | QD W

Date: 15.JAN.2020 23:07:42

802.11an HT40 5270MHz, TX2

Spectrum | |:%:[

Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz

| Att 30de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
@ 1Pk Max
MI1[1] 8.29 dBm
M1 5.2662440 GHz
10 d&m [ 26.00 dB
/] Bw 41.479000000 MHz
o derm / Q factor 127.0
-10 dém

-20de TE;J \E?
WWW WWMWM

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.27 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.266244 GHz 8.23 dBm ndB down 41.479 MHz
T1 1 5.249301 GHz -16.97 dBm ndB 26.00 dB
T2 1 5.290779 GHz -17.85 dBm Q) factor 127.0

J1 | QD W

Date: 15.JAN.2020 23:08:09
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802.11an HT40 5310MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.70 dBm
¥ 5.3083220 GHz
10 dBm
Ry i 26.00 dB
Bw 42.038000000 MHz
0 dBm / Q factor 126.3
-10 dBm W LL'\UM
Tl W M perbiorsatns] ‘M%
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.308322 GHz 10.70 dBm ndB down 42.038 MHz
T1 1 5.288981 GHz -15.23 dBm ndB 26.00 dB
T2 1 5£.331019 GHz -15.37 dBm Q) factor 126.3
Jil | (T ]
Date: 15.JAN.2020 23:09:45

802.11an HT40 5310MHz, TX2

Spectrum |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 10.33 dBm
J Mt 5.3062440 GHz
10 d8m v fi 26.00 dB
/_ Bw 41.958000000 MHz
0 dBm / Q factor 126.5
-10 dBm ME’ I%
T | M'M
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.306244 GHz 10.33 dBm ndB down 41.958 MHz
T1 1 5.289141 GHz -15.37 dBm ndB 26.00 dB
T2 1 5.331099 GHz -15.69 dBm Q) factor 126.5

J|

Date: 15.JAN.2020 23:10:08
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802.11an HT40 5510MHz, TX1

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 4.49 dBm
5.5062440 GHz
10 d8m T nds 26.00 dB
P 41.479000000 MHz
0 dBm ;’/ Q factor 132.7
-10 dBm
U/ \@
-20 dBm "J
FMI b bty \"‘“\J\Jnh pb W
i f fHi
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.506244 GHz 4.43 dBm ndB down 41.479 MHz
T1 1 5.489221 GHz -21.53 dBm ndB 26.00 dB
T2 1 5.530899 GHz -21.77 dBm Q) factor 132.7
Jil | (T ]
Date: 15.JAN.2020 23:11:22

802.11an HT40 5510MHz, TX2

Spectrum | |:%:[
Ref Level 20.00 dem  Offset 14.50 dB @ RBW 1 MHz
j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1[1] 5.09 dBm
5.5062440 GHz
10 d8m e nds 26.00 dB
WWMT“""X"""\ 41.159000000 MHz
0 dBm / Q factor 133.8
-10 dBm
U/ \(3
-20 dBm \"1
Mﬂ?rﬁ , LI“ Sty " .uW.M L
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.506244 GHz 5.08 dBm ndB down 41.159 MHz
T1 1 5.489381 GHz -20.94 dBm ndB 26.00 dB
T2 1 5.530539 GHz -20.91 dBm Q) factor 133.8
Jil | (T ]
Date: 15.JAN.2020 23:11:46
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802.11an HT40 5550MHz, TX1

Spectrum |

(=]

Ref Level 20.00 dBm

Offset 14,50 dB & RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.74 dBm
5.5483220 GH=z
10 dBm X
n 26.00 dB
Bw 42.198000000 MHz
0 dBm / Q factor 131.5
-10 dBm wﬁ \“L\wn
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.55 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.548322 GHz 10.74 dBm ndB down 42.198 MHz
T1 1 5.528741 GHz -15.28 dBm ndB 26.00 dB
T2 1 5.570939 GHz -15.27 dBm Q) factor 131.5
Jil | (T ]
Date: 15.JAN.2020 23:13:03

802.11an HT40 5550MHz, TX2

Spectrum |

(=]

Ref Level 20.00 dBm

Offset 14,50 dB & RBW 1 MHz

j= Att 30 de SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
® 1Pk Max
M1 M1[1] 10.69 dBm
Y 5.5484020 GHz
10 dBm
n 26.00 dB
//v Bw 42.997000000 MHz
0 dBm )/ Q factor 129.0
-10 dBm u‘*ﬂy "\Iw,‘.
P
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.55 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result |
M1 1 5.548402 GHz 10.639 dBm ndB down 42.997 MHz
T1 1 5.528001 GHz -15.61 dBm ndB 26.00 dB
T2 1 5.571898 GHz -15.78 dBm Q) factor 129.0
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802.11an HT40 5670MHz, TX1

Spectrum |
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M1 1 5.668402 GHz 10.13 dBm ndB down 42.118 MHz
T1 1 5.648001 GHz -15.68 dBm ndB 26.00 dB
T2 1 5.691019 GHz -15.88 dBm Q) factor 134.6
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M1 1 5.668402 GHz 9.42 dBm nde down 53.786 MHz
Tl 1 5.641149 GHz -16.768 dBm ndB 26.00 dB
T2 1 5.694935 GHz -16.70 dBm Q factor 105.4
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802.11ac VHT80 5210MHz, TX1

Spectrum | |:%:[
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M1 1 5.20345 GHz 4.27 dBm ndB down 51.52 MHz
T1 1 5.1694 GHz -22.61 dBm ndB 26.00 dB
T2 1 L5.25092 GHz -21.48 dBm Q) factor 63.8
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M1 1 L5.20329 GHz 4.21 dBm nde down 81.68 MHz
Tl 1 5.16924 GHz -22.85 dBm ndB 26.00 dB
T2 1 5.25092 GHz -21.78 dBm Q factor 63.7
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802.11ac VHT80 5290MHz, TX1

Spectrum | |:%:[
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M1 1 5.20192 GHz 3.65 dBm ndB down 51.68 MHz
T1 1 5.24024 GHz -22.82 dBm ndB 26.00 dB
T2 1 5.33092 GHz -21.69 dBm Q) factor 64.8
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M1 1 L£.28320 GHz 4.20 dBm nde down 81.68 MHz
Tl 1 5.24924 GHz -21.91 dBm ndB 26.00 dB
T2 1 5.33092 GHz -21.04 dBm Q factor 64,7
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802.11ac VHT80 5530MHz, TX1

Spectrum | |:%:[
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M1 1 5.52345 GHz 4.02 dBm ndB down 51.52 MHz
T1 1 5.4894 GHz -21.66 dBm ndB 26.00 dB
T2 1 L5.57092 GHz -22.268 dBm Q) factor 67.8
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M1 1 L5.52320 GHz 3.85 dBm nde down 81.36 MHz
Tl 1 5.4894 GHz -22.28 dBm ndB 26.00 dB
T2 1 5.57076 GHz -22.14 dBm Q factor 67.9
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The Plot of 99% Bandwidth for FCC
802.11a 5180MHz, TX1

Spectrum ||:|v:|:[
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802.11a 5180MHz, TX2
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802.11a 5240MHz, TX1
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802.11a 5260MHz, TX1

Spectrum
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802.11a 5300MHz, TX1
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802.11a 5320MHz, TX1
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802.11a 5500MHz, TX1
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802.11a 5580MHz, TX1
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The Plot of 99% Bandwidth for ISED
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802.11a 5300MHz, TX1

Spectrum

(=)

Ref Level 20.00 dBm
& Att 30 de

Offset 14.50 dB @ RBW 300 kHz
SWT

253 ps @ YBW 1 MHz

Mode Auto FFT

@ 1Pk View

10 dBm

P11

M1[1] 7.20 dBm

5.2993110 GHz

0 dBm

T1WWM?W

Occ Bw 16.993006993 MHz

——

-10 dBm

o

N

AP

-30 dBm

ey

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.3 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |
1

X-value

| ¥-value |

Function

| Function Result |

M1
T1 1
T2 1

5.2099311 GHz
5.2914286 GHz
£.23084216 GHz

7.20 dBm
-2.04 dBm
-1.14 dBm

Qcc Bw 16.993006993 MHz

J|

Date: 31.DEC.2019

802.11a 5300MHz, TX2

Spectrum |

14:45:04

URRNEERED e

(=)

Ref Level 20.00 dBm
j= Att 30de

Offset 14,50 dB & RBW 300 kHz
SWT

253 ps @ YBW 1 MHz

Mode Auto FFT

@ 1Pk Yiew

10 dBm

M1

M1[1] 7.86 dBm

5.29B3520 GHz

0 dBm

e A e IR A Rtk e

16.963036963 MHz

-10 dBm

A

<

raviGes

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.3 GHz

1001 pts

Span 30.0 MHz

Marker
Tvpe| Ref | Trc |

X-value

Y-value \

Function

Function Result |

M1 1
T1 1

T2 1 5.30

5.208352 GHz
£.2914585 GHz

7.86 dBm
-1.04 dBm

84216 GHz -0.65 dBm

Occ Bw 16.963036963 MHz

J|

Date: 31.DEC.2019 14:46:57




Produkte
Products

TUVRheinland®

Prifbericht- Nr.:
Test Report No.

50310407 001

Seite 130 von 268
Page 130 of 268

802.11a 5320MHz, TX1
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802.11a 5500MHz, TX1
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